


















1 16358 TINE HOLDER 96
2 50972 LEG SOCKET 2
3 56023 HINGE PIN 2
4 56028 LOCK PIN 2
5 56065 MANUAL MAIN FRAME 1
6 56067 MANUAL WING RIGHT 1
7 56068 WING REST 2
8 59066 MANUAL WING LEFT 1
9 59070 LOWER LINKAGE 2

10 59074 LEG 3
11 59081 TOP LINKAGE 1
12 59085 WING HANDLE 2
13 70011 M10 NYLOCK NUT 4
14 70012 M12 NYLOCK NUT 104
15 70033 LINCH PIN 5
16 70136 M12 WASHER 104
17 70242 M16 x 40 SETSCREW (8.8) 4
18 70342 M16 NYLOCK NUT 36
19 70440 M12 x 35 SETSCREW (8.8) 8
20 71621 PLASTIC CAP 7
21 71647 M12 x 60 CUP SQ BOLT (8.8) 98
22 71655 M16 U BOLT 50 16
23 71663 TINE 8mm 98
24 71677 TOP LINK S.4418 2
25 71741 RUBBER BUFFER 2
26 71969 LEG PIN 3

2.5 m
5.0 m
180 kg

35 to 60 HP

GCSMM65 Sports Master Manual Folding

Specifications
Transport Width
Working Width

Weight
HP Reqs.





1 16358 TINE HOLDER 96
2 18151 TEE BRACKET 1
3 50925 T PIECE 1
6 50972 LEG SOCKET 2
4 56023 HINGE PIN 2
5 59070 LOWER LINKAGE 2
7 59074 LEG 3
8 59076 WING STAND 2
9 59077 HINGE LINK WIDE 2

10 59078 HINGE LINK 2
11 59081 TOP LINKAGE 1
12 59082 HYDRAULIC WING LEFT 1
13 59083 MAINFRAME 1
14 59084 HYDRAULIC WING RIGHT 1
15 70011 M10 NYLOCK NUT 4
16 70012 M12 NYLOCK NUT 104
17 70033 LINCH PIN 3
18 70058 M10 x 30 SETSCREW (8.8) 4
19 70136 M12 WASHER 104
20 70242 M16 x 40 SETSCREW (8.8) 4
21 70320 M20 x 110 BOLT (8.8) 6
22 70342 M16 NYLOCK NUT 34
23 70412 M20 NYLOCK NUT 6
32 70440 M12 x 35 SETSCREW (8.8) 8
24 71262 M16 x 110 BOLT (8.8) 2
25 71621 PLASTIC CAP 7
26 71647 M12 x 60 CUP SQ BOLT (8.8) 98
27 71655 M16 U BOLT 50 14
28 71663 TINE 8mm 98
29 71741 RUBBER BUFFER 2
30 71969 LEG PIN 3
31 73085 RAM 40 x 25 x 300 2

32 70121 DOWTY SEAL 1/2" 2
33 70124 ADAPTOR BSP 3/8m x 3/8m 2
34 70342 DOWTY SEAL 3/8" 4
35 70364 Q/R PROBE 1/2" 2
36 71033 HOSE 3/8" x 0.6m 2
37 71361 HOSE 3/8" x 2.2m 2

2.5 m
5.0 m
200 kg

35 to 60 HP

GCSMH65 Sports Master Hydraulic Folding

Transport Width
Working Width

Weight

Specifications

HP Reqs.




